



Test Report

REPORT NO. CH1186/L

PAGE 1 OF 6 PAGES

SECTION 2

POLYETHYLENE PIPE, REF : PE-Xc 4261A

CLIENT:
GOLAN PLASTIC PRODUCTS
KIBBUTZ SHA'AR HAGOLAN
ISRAEL - M.P.
JORDAN VALLEY
15145

DATE:
24TH AUGUST 1994

CLIENT'S REFERENCE
MR. Y. ROZEN

W Bicknell
W. BICKNELL
TESTING OFFICER

Gill Middleton
G. MIDDLETON
MANAGER

